VEVOR

TOUGH TOOLS, HALF PRICE

Technical Support and E-Warranty Certificate
www.vevor.com/support

CHIMNEY CAP
USER MANUAL

We continue to be committed to provide you tools with competitive price.

"Save Half", "Half Price" or any other similar expressions used by us only represents an
estimate of savings you might benefit from buying certain tools with us compared to the major
top brands and does not necessarily mean to cover all categories of tools offered by us. You

are kindly reminded to verify carefully when you are placing an order with us if you are

actually saving half in comparison with the top major brands.


https://www.vevor.com/support

®
VEVOR CHIVNEY CaP
User Manual

TOUGH TOOLS, HALF PRICE

Model: SSRC-9*13

\- wmmm L

NEED HELP? CONTACT US!

Have product questions? Need technical support? Please feel free to

contact us:
Technical Support and E-Warranty Certificate
www.vevor.com/support

This is the original instruction, please read all manual instructions
carefully before operating. VEVOR reserves a clear interpretation of our
user manual. The appearance of the product shall be subject to the
product you received. Please forgive us that we won't inform you again if
there are any technology or software updates on our product.



A Safety & Warning

®Read and understand this entire manual before assembling, installing,
operating, or servicing this product. Failure to follow these warnings and
instructions can cause death, personal injury or damage valuable
property.

®\Wear ANSI-approved safety goggles, heavy-duty work gloves and safety
shoes during assembly and installation of this product. Keep bystanders
out of the area during assembly.

®Do not assemble when tired or under the influence of alcohol, drugs or
medication.

®Use as intended only. TO PREVENT SERIOUS INJURY AND DEATH
FROM TIPPING: DO NOT SIT, STAND OR CLIMB ON THIS ITEM.

®This product is not a toy. Do not allow children to play with or near
this item.

®Before use, inspect the general condition of the product. Check for:
broken, cracked, or bent parts, loose or missing parts, and any condition
that may affect the proper function of the product.

®Ensure only genuine parts are used for replacement and repair.

SAVE THESE INSTRUCTIONS

Specifications

Model Series SSRC-9*13
_ , Length of the Long External Side: 12.80-13.19
:;'Egzoi'tj inch/325-335 mm
Installation Length of the Short External Side: 8.66-9.06
inch/220-230 mm
_ _ Length of the Long Inner Side: £13.19 inch/<335 mm
Chimney Size , ,
for Vertical Length of the Short Inner Side: <9.06 inch/<230 mm
Installation Length of the Long External Side: 215.94 inch/z405 mm
Length of the Short External Side: 211.73 inch/2298 mm
Net Weight
et ivel 23
(kg)




Gross Weight

(kg) 3.0

Figure of the Product

T
£
N
g |
Figure 1
Part Description Qty
1 Screw M5*10 (12 PCS Needed for Horizontal o4
Installation or 20 PCS Needed for Vertical Installation.)
5 Nut M5 (12 PCS Needed for Horizontal Installation or 20 o4
PCS Needed for Vertical Installation.)
3 Expansion Sleeve (8 PCS Needed for Installation) 10
4 Expansion Screw (8 PCS Needed for Installation) 10
5 Bottom Bracket A 2
6 Bottom Bracket B 2
7 Upper Cover 1
8 Grid Piece A 2
9 Grid Piece B 2
10 User Manual 1

Instructions

A.Check whether the product parts and accessories are complete.

-3-



Figure 2
B.Fix the 4 grid pieces with screw M5*10 and nut M5.

Figure 3

C.Assemble the upper cover to the 4 grid pieces with screw M5*10 and nut
M5.

Figure 4

Two optional installation methods D (Horizontal installation) or E (Vertical
installation).

D.For horizontal installation, drill 8 ®8*40 holes on the chimney in
horizontal direction, use a hammer to press 8 expansion sleeves into these
8 holes, and then firmly install the chimney cap to the chimney with 8
expansion screws.



Figure 6
E.For vertical installation, mount the 4 bottom brackets to the 4 grid pieces
with screw M5*10 and nut M5, drill 8 ®8*40 holes on the chimney in
vertical direction, use a hammer to press 8 expansion sleeves into these 8
holes, and then firmly install the chimney cap to the chimney with 8
expansion screws.




bt |

BaRanEr

. RRREEE G
ARESSanE)
WRLCLBEEL

o

Figure 8

Manufacturer: Shanghaimuxinmuyeyouxiangongsi

Address: Shuangchenglu 803nong11hao1602A-1609shi, baoshanqu,
shanghai 200000 CN.

Imported to AUS: SIHAO PTY LTD. 1 ROKEVA STREETEASTWOOD
NSW 2122 Australia

Imported to USA: Sanven Technology Ltd. Suite 250, 9166 Anaheim
Place, Rancho Cucamonga, CA 91730

UK

REP

EC

REP

YH CONSULTING LIMITED. C/O YH Consulting
Limited Office 147, Centurion House, London
Road, Staines-upon-Thames, Surrey, TW18 4AX

E-CrossStu GmbH
Mainzer Landstr.69,
60329 Frankfurt am Main.



VEVOR

TOUGH TOOLS, HALF PRICE

Technical Support and E-Warranty Certificate
www.vevor.com/support


https://www.vevor.com/support

Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Assistance technique et certificat de garantie

électronique www.vevor.com/support

CHAPEAU DE CHEMINEE

MANUEL D'UTILISATION

Nous continuons a nous engager a vous fournir des outils a des prix compétitifs.

« Economisez la moitié », « Moitié prix » ou toute autre expression similaire utilisée par nous ne représente
qu'une estimation des économies que vous pourriez réaliser en achetant certains outils chez nous par rapport
aux grandes marques et ne couvre pas nécessairement toutes les catégories d'outils que nous proposons.

Nous vous rappelons de bien vouloir vérifier soigneusement lorsque vous passez une commande chez

nous si vous économisez réellement la moitié par rapport aux grandes marques.


https://www.vevor.com/support

Machine Translated by Google

®
Manuel d'utilisation

TOUGH TOOLS, HALF PRICE

Modele : SSRC-9*13

BESOIN D'AIDE? CONTACTEZ-NOUS!

Vous avez des questions sur nos produits ? Vous avez besoin d'assistance technique ? N'hésitez pas a

nous contacter :

Assistance technique et certificat de garantie
électronique www.vevor.com/support

Il s'agit de la notice d'utilisation d'origine. Veuillez lire attentivement toutes les instructions du

manuel avant de I'utiliser. VEVOR se réserve le droit d'interpréter clairement notre manuel d'utilisation.
L'apparence du produit dépend du produit que vous avez regu. Veuillez nous excuser, nous ne

vous informerons plus en cas de mise a jour technologique ou logicielle de notre produit.



Machine Translated by Google

A Sécurité et avertissement

Lisez et comprenez l'intégralité de ce manuel avant d'assembler, d'installer,
d'utiliser ou d'entretenir ce produit. Le non-respect de ces avertissements et
instructions peuvent entrainer la mort, des blessures corporelles ou des dommages précieux
propriété.

Portez des lunettes de sécurité homologuées ANSI, des gants de travail robustes et des vétements de sécurité.
chaussures pendant le montage et l'installation de ce produit. Tenez les spectateurs a I'écart
hors de la zone pendant le montage. Ne

pas monter si vous étes fatigué ou sous l'influence de I'alcool, de drogues ou
médicament.

Utiliser uniquement comme prévu. POUR EVITER LES BLESSURES GRAVES ET LA MORT
CONTRE LE BASCULEMENT : NE VOUS ASSISEZ PAS, NE VOUS TENEZ PAS DEBOUT ET NE

MONTEZ PAS SUR CET ARTICLE. Ce produit n'est pas un jouet. Ne laissez pas les enfants jouer avec ou a proximité
cet article.

Avant utilisation, inspectez I'état général du produit. Vérifiez :
piéces cassées, fissurées ou pliées, piéces desserrées ou manquantes et toute condition
cela peut affecter le bon fonctionnement du produit.  Assurez-

vous que seules des piéces d'origine sont utilisées pour le remplacement et la réparation.
CONSERVEZ CES INSTRUCTIONS

Caractéristiques

Série de modéles SSRC-9*13

. . Longueur du cété long externe : 12,80-13,19
Taille de la cheminée pouces/325-335 mm

pour Horizontal
Longueur du cbté court externe : 8,66-9,06

pouce/220-230 mm

Installation

Longueur du c6té intérieur long : 13,19 pouces/<335 mm
Taille de la cheminée
Longueur du c6té intérieur court : < 9,06 pouces/< 230 mm

pour vertical
. Longueur du coté extérieur long : = 15,94 pouces/= 405 mm
Installation
Longueur du cbté extérieur court : = 11,73 pouces/z 298 mm
Poids net 23
(kg)




Machine Translated by Google

Poids brut
(k@)

3.0

Figure du produit

Figure 1
Partie Description Quantie
1 Vis M5*10 (12 piéces nécessaires pour I'horizontale) o4
(Installation ou 20 piéces nécessaires pour une installation verticale.)
2 Ecrou M5 (12 piéces nécessaires pour une installation horizontale ou 20 o4
PCS nécessaires pour une installation verticale.)
3 Manchon d'extension (8 pieces nécessaires pour l'installation) 10
4 Vis d'expansion (8 piéces nécessaires pour l'installation) 10
5 Boitier de pédalier A 2
6 Boitier de pédalier B 2
7 Couverture supérieure 1
8 Piéce de grille A 2
9 Piece B de la grille 2
10 Manuel d'utilisation 1
Instructions

A.Vérifiez si les pieces et accessoires du produit sont complets.

-3-



Machine Translated by Google

Figure 2

B.Fixez les 4 piéces de la grille avec la vis M5*10 et I'écrou M5.

Figure 3

C.Assemblez le couvercle supérieur aux 4 piéces de la grille avec la vis M5*10 et I'écrou M5.

Figure 4

Deux méthodes d'installation optionnelles D (installation horizontale) ou E (installation
verticale).

D. Pour une installation horizontale, percez 8 trous ®8*40 sur la cheminée dans le

sens horizontal, utilisez un marteau pour enfoncer 8 manchons d'expansion dans ces 8 trous,

puis installez fermement le chapeau de cheminée sur la cheminée avec 8 vis d'expansion.



Machine Translated by Google

Figure 6
E. Pour une installation verticale, montez les 4 supports inférieurs sur les 4 piéces de
grille avec la vis M5*10 et I'écrou M5, percez 8 trous ®8*40 sur la cheminée
dans le sens vertical, utilisez un marteau pour enfoncer 8 manchons d'expansion dans
ces 8 trous, puis installez fermement le chapeau de cheminée sur la cheminée

avec 8 vis d'expansion.




Machine Translated by Google

Figure 7

o ameang
w IB
LIS
%-:ﬁ o |
z=522s
ges=

Figure 8

Fabricant : Shanghaimuxinmuyeyouxiangongsi Adresse :
Shuangchenglu 803nong11hao1602A-1609shi, baoshanqu, shanghai 200000 CN.

Importé en Australie : SIHAO PTY LTD. 1 ROKEVA STREETEASTWOOD NSW 2122
Australie

Importé aux Etats-Unis : Sanven Technology Ltd. Suite 250, 9166 Anaheim Place,
Rancho Cucamonga, CA 91730

YH CONSULTING LIMITED. C/O YH Consulting
RepRESENTANDUROVAMEUNT | ) imjted Bureau 147, Centurion House, London

Road, Staines-upon-Thames, Surrey, TW18 4AX

E-CrossStu GmbH

REPRESENTAN] DE LA CE Mainzer Landstr.69,
60329 Francfort-sur-le-Main.




Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Assistance technique et certificat de garantie

électronique www.vevor.com/support


https://www.vevor.com/support

Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Technischer Support und E-Garantie-Zertifikat
www.vevor.com/support

Schornsteinabdeckung

BENUTZERHANDBUCH

Wir sind weiterhin bestrebt, lhnen Werkzeuge zu wettbewerbsfahigen Preisen anzubieten.
+Sparen Sie die Halfte, ,Halber Preis* oder andere &hnliche Ausdriicke, die wir verwenden, stellen nur eine
Schétzung der Ersparnis dar, die Sie beim Kauf bestimmter Werkzeuge bei uns im Vergleich zu den groRen
Topmarken erzielen kdnnen, und decken nicht unbedingt alle von uns angebotenen Werkzeugkategorien ab. Wir
mochten Sie freundlich daran erinnern, bei Ihrer Bestellung bei uns sorgfaltig zu prifen, ob Sie im Vergleich
zu den grofRen Topmarken tatsachlich die Halfte sparen.


https://www.vevor.com/support

Machine Translated by Google

®
VEV R Schornsteinabdeckung
Bedienungsanleitung

TOUGH TOOLS, HALF PRICE

Modell: SSRC-9*13

Brauchen Sie Hilfe? Kontaktieren Sie uns!

Sie haben Fragen zu unseren Produkten? Sie benétigen technischen Support? Dann kontaktieren

Sie uns gerne:
Technischer Support und E-Garantie-Zertifikat
www.vevor.com/support

Dies ist die Originalanleitung. Bitte lesen Sie alle Anweisungen sorgféltig durch, bevor Sie

das Gerat in Betrieb nehmen. VEVOR behalt sich eine klare Auslegung unserer Bedienungsanleitung
vor. Das Erscheinungsbild des Produkts richtet sich nach dem Produkt, das Sie erhalten

haben. Bitte verzeihen Sie uns, dass wir Sie nicht erneut informieren, wenn es Technologie- oder

Software-Updates fur unser Produkt gibt.



Machine Translated by Google

A Sicherheit und Warnung

yLesen Sie das gesamte Handbuch vor der Montage, Installation,
Betrieb oder Wartung dieses Produkts. Die Nichtbeachtung dieser Warnungen und

Anweisungen kénnen zum Tod, zu Verletzungen oder zur Beschadigung wertvoller

Eigentum.
yTragen Sie ANSI-zugelassene Schutzbrillen, strapazierfahige Arbeitshandschuhe und
Schuhe wahrend der Montage und Installation dieses Produkts. Halten Sie umstehende Personen

auRerhalb des Bereichs wahrend der
Montage. yMontieren Sie nicht, wenn Sie miide sind oder unter dem Einfluss von Alkohol, Drogen oder
Medikamente.
YNur bestimmungsgeman verwenden. UM SCHWERE VERLETZUNGEN UND TOD ZU VERMEIDEN

VOR DEM UNKIPPEN: SITZEN, STEHEN ODER STEIGEN SIE NICHT AUF DIESEM ARTIKEL.

y Dieses Produkt ist kein Spielzeug. Erlauben Sie Kindern nicht, mit oder in der Nahe des Artikels zu spielen

dieser Artikel.
yUberpriifen Sie vor der Verwendung den allgemeinen Zustand des Produkts. Uberpriifen Sie:

gebrochene, gerissene oder verbogene Teile, lose oder fehlende Teile und jeglicher Zustand

die die ordnungsgemafe Funktion des Produkts beeintréachtigen
kénnen. yStellen Sie sicher, dass fur Austausch und Reparatur nur Originalteile verwendet werden.

BEWAHREN SIE DIESE ANWEISUNGEN AUF

Technische Daten
SSRC-9*13

Modellreihe
Lange der langen AuBenseite: 12,80-13,19
Z0l1/325-335 mm

Schornsteingrofl3e

fur Horizontal
Lange der kurzen AulRenseite: 8,66-9,06

Zoll/220-230 mm

Installation

Lénge der langen Innenseite: 13,19 Zoll/y335 mm

SchornsteingrofRe
Lénge der kurzen Innenseite: 9,06 Zoll/§230 mm

fur Vertikal
Lénge der langen Aul3enseite: y15,94 Zoll/§y405 mm

Installation
Lénge der kurzen AulRenseite: y11,73 Zoll/§298 mm

2.3

Nettogewicht

(kg)
-2-




Machine Translated by Google

Bruttogewicht
(kg)

3.0

Abbildung des Produkts

Abbildung 1
Teil Beschreibung Menge
1 Schraube M5*10 (12 Sttick erforderlich fir Horizontal 2
Installation oder 20 Stick fur vertikale Installation erforderlich.)
2 Mutter M5 (12 Stuck erforderlich fur horizontale Installation oder 20 o
PCS fir vertikale Installation erforderlich.)
3 Dehnungshiilse (8 Stiick fir die Installation erforderlich) 10
4 Dehnschraube (8 Stiick fir die Montage erforderlich) 10
5 Tretlager A 2
6 Tretlager B 2
7 Obere Abdeckung 1
8 Gitterstiick A 2
9 Gitterstiick B 2
10 Bedienungsanleitung 1

Anweisungen

A. Uberpriifen Sie, ob die Produktteile und das Zubehor vollstandig sind.

-3-




Machine Translated by Google

Abbildung 2

B. Befestigen Sie die 4 Gitterstiicke mit Schraube M5*10 und Mutter M5.

Abbildung 3

C. Montieren Sie die obere Abdeckung mit Schraube M5*10 und Mutter M5 an den 4 Gitterteilen.

Abbildung 4

Zwei optionale Installationsmethoden D (horizontale Installation) oder E (vertikale Installation).

D. Fir eine horizontale Installation bohren Sie 8 Locher mit den Abmessungen ¥8*40 in
horizontaler Richtung in den Schornstein, driicken Sie mit einem Hammer 8 Spreizhilsen in diese 8 Locher

und befestigen Sie die Schornsteinkappe anschlie3end mit 8 Spreizschrauben fest am Schornstein.



Machine Translated by Google

Abbildung 5

Abbildung
6 E. Fur eine vertikale Installation montieren Sie die 4 unteren Halterungen mit Schrauben M5*10 und Muttern
M5 an den 4 Gitterstiicken, bohren Sie 8 Locher y8*40 in vertikaler Richtung in den Schornstein,

driicken Sie mit einem Hammer 8 Spreizhiilsen in diese 8 Locher und montieren Sie dann die Schornsteinkappe

mit 8 Spreizschrauben fest am Schornstein.




Machine Translated by Google

Abbildung 7

LY
=L
ma
nd
ol G
s
e
-

BRRAREE
DRRRE T

Abbildung 8

Hersteller: Shanghaimuxinmuyeyouxiangongsi Adresse:
Shuangchenglu 803nong11hao1602A-1609shi, baoshanqu, Shanghai 200000 CN.

Nach AUS importiert: SIHAO PTY LTD. 1 ROKEVA STREETEASTWOOD NSW 2122
Australien

Importiert in die USA: Sanven Technology Ltd. Suite 250, 9166 Anaheim Place,
Rancho Cucamonga, CA 91730

YH CONSULTING LIMITED. C/O YH Consulting
UK REP Limited Office 147, Centurion House, London

Road, Staines-upon-Thames, Surrey, TW18 4AX

E-CrossStu GmbH

Vertretpr der EG| Mainzer Landstr.69,
60329 Frankfurt am Main.




Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Technischer Support und E-Garantie-Zertifikat
www.vevor.com/support


https://www.vevor.com/support

Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Supporto tecnico e certificato di garanzia

elettronica www.vevor.com/support

CAPPELLO DEL COMIGNOLO

MANUALE D'USO

Continuiamo a impegnarci per fornirvi strumenti a prezzi competitivi.

"Risparmia la meta", "Meta prezzo" o qualsiasi altra espressione simile da noi utilizzata rappresenta
solo una stima del risparmio che potresti ottenere acquistando determinati utensili con noi rispetto ai
principali marchi principali e non significa necessariamente coprire tutte le categorie di utensili da noi

offerti. Ti ricordiamo gentilmente di verificare attentamente quando effettui un ordine con noi se

stai effettivamente risparmiando la meta rispetto ai principali marchi principali.


https://www.vevor.com/support

Machine Translated by Google

®
CAPPELLO DEL COMIGNOLO

Manuale d'uso
TOUGH TOOLS, HALF PRICE

Modello: SSRC-9*13

HAI BISOGNO DI AIUTO? CONTATTACI!

Hai domande sui prodotti? Hai bisogno di supporto tecnico? Non esitare a contattarci:

Supporto tecnico e certificato di garanzia
elettronica www.vevor.com/support

Questa e l'istruzione originale, si prega di leggere attentamente tutte le istruzioni del
manuale prima di utilizzare. VEVOR si riserva una chiara interpretazione del nostro manuale
utente. L'aspetto del prodotto sara soggetto al prodotto ricevuto. Vi preghiamo di

perdonarci se non vi informeremo di nuovo se ci sono aggiornamenti tecnologici o software sul
nostro prodotto.



Machine Translated by Google

A Sicurezza e avvertenza

yLeggere e comprendere l'intero manuale prima di assemblare, installare,
funzionamento o la manutenzione di questo prodotto. La mancata osservanza di queste avvertenze e
le istruzioni possono causare morte, lesioni personali o danni preziosi
proprieta.
yIndossare occhiali di sicurezza approvati ANSI, guanti da lavoro resistenti e dispositivi di sicurezza
scarpe durante il montaggio e l'installazione di questo prodotto. Tenere gli astanti
fuori dall'area durante il montaggio. yNon
montare quando si & stanchi o sotto I'effetto di alcol, droghe o
farmaco.
yUtilizzare solo come previsto. PER PREVENIRE LESIONI GRAVI E MORTE
DA RIBALTAMENTO: NON SEDERSI, STARE IN PIEDI O ARRAMPICARSI SU QUESTO
ARTICOLO. yQuesto prodotto non & un giocattolo. Non permettere ai bambini di giocare con o vicino
questo articolo.
yPrima dell'uso, ispezionare le condizioni generali del prodotto. Controllare:
parti rotte, incrinate o piegate, parti allentate o mancanti e qualsiasi condizione
che potrebbero compromettere il corretto funzionamento del prodotto.

yAssicurarsi che per la sostituzione e la riparazione vengano utilizzati solo ricambi originali.
SALVA QUESTE ISTRUZIONI

Specifiche

Serie di modelli Codice articolo: SSRC-9*13

Lunghezza del lato esterno lungo: 12,80-13,19

Dimensioni del camino pollici/325-335 mm

per orizzontale
Lunghezza del lato esterno corto: 8,66-9,06

pollici/220-230 mm

Installazione

Lunghezza del lato interno lungo: ¥13,19 pollici/y335 mm
Dimensioni del camino
. Lunghezza del lato interno corto: 9,06 pollici/y230 mm
per verticale

Lunghezza del lato esterno lungo: y15,94 pollici/y405 mm

Installazione
Lunghezza del lato esterno corto: 11,73 pollici/y298 mm
Peso netto
2.3
(ka)




Machine Translated by Google

Peso lordo

(k)

3.0

Figura del prodotto

Figura 1
Parte Descrizione Quania
1 Vite M5*10 (12 pezzi necessari per orizzontale) 24
Installazione (o 20 pezzi necessari per l'installazione verticale.)
5 Dado M5 (12 pezzi necessari per installazione orizzontale o 20 o4
PCS necessari per l'installazione verticale.)
3 Manicotto di espansione (8 pezzi necessari per linstallazione) 10
4 Vite di espansione (8 pezzi necessari per l'installazione) 10
5 Movimento centrale A 2
6 Movimento centrale B 2
7 Copertura superiore 1
8 Pezzo di griglia A 2
9 Pezzo di griglia B 2
10 Manuale d'uso 1
Istruzioni

A. Controllare che i componenti e gli accessori del prodotto siano completi.

-3-




Machine Translated by Google

Figura 2

B.Fissare i 4 pezzi della griglia con la vite M5*10 e il dado M5.

Figura 3

C. Assemblare il coperchio superiore sui 4 pezzi della griglia con la vite M5*10 e il dado M5.

Figura 4

Due metodi di installazione opzionali: D (installazione orizzontale) o E (installazione
verticale).

D. Per l'installazione orizzontale, praticare 8 fori y8*40 sul camino in

direzione orizzontale, utilizzare un martello per premere 8 manicotti di espansione in
questi 8 fori, quindi installare saldamente il cappello del camino sul camino con

8 viti di espansione.



Machine Translated by Google

Figura 5

Figura 6
E. Per l'installazione verticale, montare le 4 staffe inferiori sui 4 pezzi della griglia
con vite M5*10 e dado M5, praticare 8 fori y8*40 sul camino in direzione
verticale, utilizzare un martello per premere 8 manicotti di espansione in questi
8 fori, quindi installare saldamente il cappello del camino sul camino con
8 viti di espansione.




Machine Translated by Google

Figura 7

[ T Ao r T LAY
[ VAR

- ’%;ﬁ
=t
g
ol
se
1]

Figura 8

Produttore: Shanghaimuxinmuyeyouxiangongsi Indirizzo:
Shuangchenglu 803nong11hao1602A-1609shi, baoshanqu, shanghai 200000 CN.

Importato in AUS: SIHAO PTY LTD. 1 ROKEVA STREETEASTWOOD NSW 2122
Australia

Importato negli USA: Sanven Technology Ltd. Suite 250, 9166 Anaheim Place,
Rancho Cucamonga, CA 91730

YH CONSULTING LIMITED. C/O YH Consulting
RAPPRESENTAN]A DEL REGNO UNITO Limited Ufficio 147, Centurion House, London

Road, Staines-upon-Thames, Surrey, TW18 4AX

E-CrossStu GmbH

Rappresentaijte della CE Magonza Landstl’.69,
60329 Francoforte sul Meno.




Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Supporto tecnico e certificato di garanzia
elettronica www.vevor.com/support


https://www.vevor.com/support

Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Soporte técnico y certificado de garantia

electrénica www.vevor.com/support

Tapa de chimenea

MANUAL DEL USUARIO

Seguimos comprometidos a brindarle herramientas a precios competitivos.

"Ahorre la mitad", "mitad de precio" o cualquier otra expresion similar que utilicemos solo representa
una estimacién del ahorro que podria obtener al comprar ciertas herramientas con nosotros en comparacion
con las principales marcas y no necesariamente significa que cubra todas las categorias de herramientas

que ofrecemos. Le recordamos que, al realizar un pedido con nosotros, verifique cuidadosamente si

realmente esta ahorrando la mitad en comparacion con las principales marcas.


https://www.vevor.com/support

Machine Translated by Google

®
Tapa de chimenea
Manual de usuario

TOUGH TOOLS, HALF PRICE

Modelo: SSRC-9*13

¢NECESITA AYUDA? {CONTACTENOS!

¢ Tiene preguntas sobre el producto? ; Necesita asistencia técnica? No dude en ponerse en contacto
con nosotros:

Soporte técnico y certificado de garantia
electrénica www.vevor.com/support

Estas son las instrucciones originales, lea atentamente todas las instrucciones del manual
antes de utilizar el producto. VEVOR se reserva una interpretacion clara de nuestro manual de
usuario. La apariencia del producto estara sujeta al producto que recibié. Perdénenos por no
informarle nuevamente si hay actualizaciones de tecnologia o software en nuestro producto.



Machine Translated by Google

A Seguridad y advertencias

Lea y comprenda todo este manual antes de ensamblar, instalar,
operar o reparar este producto. El incumplimiento de estas advertencias y
Las instrucciones pueden causar la muerte, lesiones personales o dafios valiosos.
propiedad.

Use gafas de seguridad aprobadas por ANSI, guantes de trabajo resistentes y equipo de seguridad.
zapatos durante el montaje y la instalacion de este producto. Mantenga a los transelntes
fuera del area durante el montaje. No

realice el montaje cuando esté cansado o bajo la influencia del alcohol, drogas o
medicamento.
Utilice unicamente segun lo previsto. PARA EVITAR LESIONES GRAVES Y LA MUERTE
ANTES DE VUELCO: NO SE SIENTE, SE PARE NI SE SUBA A ESTE ARTICULO.
Este producto no es un juguete. No permita que los nifios jueguen con él o cerca de él.
Este articulo.

Antes de utilizar el producto, inspeccione su estado general. Compruebe lo siguiente:
piezas rotas, agrietadas o dobladas, piezas sueltas o faltantes y cualquier condicion
que puedan afectar el correcto funcionamiento del producto.

Asegurese de utilizar unicamente piezas originales para el reemplazo y la reparacion.
GUARDE ESTAS INSTRUCCIONES

Presupuesto

Serie de modelos Norma SSRC-9*13

Longitud del lado exterior largo: 12,80-13,19
pulgada/325-335 mm

Tamario de la chimenea

Para horizontal
Longitud del lado externo corto: 8,66-9,06

pulgada/220-230 mm

Instalacion

Longitud del lado interior largo: <13,19 pulgadas/<335 mm
Tamafio de la chimenea

Longitud del lado interior corto: 9,06 pulgadas/<230 mm

Para vertical
y Longitud del lado exterior largo: 215,94 pulgadas/z405 mm
Instalacion
Longitud del lado externo corto: 211,73 pulgadas/=z298 mm
Peso neto

2.3

(kilogramo)




Machine Translated by Google

Peso bruto

(kilogramo)

3.0

Figura del producto

Figura 1
Parte Descripcion Cantidad
1 Tornillo M5*10 (12 piezas necesarias para montaje horizontal) 24
(Se necesitan 20 piezas para instalacion vertical).
2 Tuerca M5 (se necesitan 12 piezas para instalacion horizontal o 20 24
PCS necesarios para instalacién vertical.)
3 Manguito de expansion (se necesitan 8 piezas para la instalacion) 10
4 Tornillo de expansion (se necesitan 8 piezas para la instalacion) 10
5 Eje de pedalier A 2
6 Eje de pedalier B 2
7 Cubierta superior 1
8 Pieza de cuadricula A 2
9 Pieza de rejilla B 2
10 Manual de usuario 1

Instrucciones

A. Verifique que las piezas y accesorios del producto estén completos.

-3-




Machine Translated by Google

Figura 2

B.Fije las 4 piezas de la rejilla con el tornillo M5*10 y la tuerca M5.

Figura 3

C. Ensambile la cubierta superior a las 4 piezas de la rejilla con el tornillo M5*10 y la tuerca M5.

Figura 4

Dos métodos de instalacion opcionales: D (instalacion horizontal) o E (instalacion vertical).

D. Para la instalacion horizontal, taladre 8 orificios de ®8*40 en la chimenea en
direccion horizontal, use un martillo para presionar 8 manguitos de expansion en estos 8

orificios y luego instale firmemente la tapa de la chimenea con 8 tornillos de expansion.



Machine Translated by Google

Figura 6
E. Para la instalacion vertical, monte los 4 soportes inferiores en las 4 piezas de la rejilla
con un tornillo M5*10 y una tuerca M5, taladre 8 orificios de ®8*40 en la chimenea
en direccion vertical, use un martillo para presionar 8 manguitos de expansion en estos 8
orificios y luego instale firmemente la tapa de la chimenea en la chimenea con 8

tornillos de expansion.




Machine Translated by Google

Figura 7

[ T Ao r T LAY
[ VAR

- ’%;ﬁ
=t
g
ol
se
1]

Figura 8

Fabricante: Shanghaimuxinmuyeyouxiangongsi Direccion:
Shuangchenglu 803nong11hao1602A-1609shi, baoshanqu, shanghai 200000 CN.

Importado a AUS: SIHAO PTY LTD. 1 ROKEVA STREETEASTWOOD NSW 2122

Australia

Importado a EE. UU.: Sanven Technology Ltd. Suite 250, 9166 Anaheim Place,
Rancho Cucamonga, CA 91730

REPRESENTANT

F DEL REINO UNIDO

REPRESENTANTE CE

YH CONSULTING LIMITED. A LA DIRECCION DE YH
Consulting Limited Oficina 147, Centurion House, London

Road, Staines-upon-Thames, Surrey, TW18 4AX

E-CrossStu GmbH

Mainzer LandstralRe 69,
60329 Francfort del Meno.



Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Soporte técnico y certificado de garantia
electrénica www.vevor.com/support


https://www.vevor.com/support

Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Wsparcie techniczne i certyfikat gwarancji

elektronicznej www.vevor.com/support

CZAPKA KOMINOWA

INSTRUKCJA OBSEUGI

Nadal staramy sie oferowac Panstwu narzedzia w konkurencyjnych cenach.
.Oszczedz potowe”, ,Potowa ceny” lub inne podobne wyrazenia uzywane przez nas stanowig
jedynie szacunkowe oszczednosci, jakie mozesz uzyskac¢, kupujac u nas okreélone narzedzia w
poréwnaniu z gldwnymi markami i niekoniecznie oznaczajg one objgcie wszystkich kategorii narzedzi
oferowanych przez nas. Uprzejmie przypominamy, aby doktadnie sprawdzi¢, czy sktadajgc u nas
zamoéwienie faktycznie oszczedzasz potowe w poréwnaniu z gtéwnymi markami.


https://www.vevor.com/support

Machine Translated by Google

®
VEVOR CZAPKA KOMINOWA

Instrukcja obstugi
TOUGH TOOLS, HALF PRICE

Model: SSRC-9*13

POTRZEBUJESZ POMOCY? SKONTAKTU]J SIE Z NAMI!

Masz pytania dotyczgce produktu? Potrzebujesz wsparcia technicznego? Skontaktuj sie z
nami:
Wsparcie techniczne i certyfikat gwarancji
elektronicznej www.vevor.com/support

To jest oryginalna instrukcja, przed uzyciem nalezy uwaznie przeczytac wszystkie
instrukcje. VEVOR zastrzega sobie jasng interpretacje naszej instrukcji obstugi. Wyglad
produktu bedzie zalezat od produktu, ktéry otrzymates$. Prosimy o wybaczenie, ze nie

poinformujemy Cie ponownie, jesli w naszym produkcie pojawig sie jakiekolwiek aktualizacje
technologiczne lub oprogramowania.



Machine Translated by Google

A Bezpieczenstwo i ostrzezenia

Przed montazem, instalacja,
obstugi lub serwisowania tego produktu. Nieprzestrzeganie tych ostrzezen i

instrukcje moga spowodowac smier¢, obrazenia ciata lub uszkodzenie cennych przedmiotéw
nieruchomos¢.
No$ okulary ochronne, wytrzymate rekawice robocze i odziez ochronng z certyfikatem ANSI.
buty podczas montazu i instalacji tego produktu. Osoby postronne
podczas montazu nalezy opuscic teren.
Nie nalezy sie zbiera¢, bedgc zmeczonym lub pod wptywem alkoholu, narkotykéw lub
lek.
Uzywa¢ wytacznie zgodnie z przeznaczeniem. W CELU ZAPOBIEGANIA POWAZNYM OBRAZENIOM I SMIERCI
PRZECIWKO PRZEWROCENIU: NIE SIEDZIC, NIE STOJEC ANI NIE WSPINAC SIE NA TYM
PRZEDMIOCIE. Ten produkt nie jest zabawka. Nie pozwalaj dzieciom bawic sie nim lub przebywa¢ w jego poblizu
ten przedmiot.
Przed uzyciem sprawdz ogélny stan produktu. Sprawdz:
uszkodzone, pekniete lub wygiete czesci, luzne lub brakujgce czesci oraz kazdy stan
ktére moga mie¢ wptyw na prawidtowe dziatanie produktu.
Nalezy upewni¢ sie, ze do wymiany lub naprawy uzywane sg wytgcznie oryginalne czesci.

ZAPISZ TE INSTRUKCJE

Specyfikacje

Seria modeli SSRC-9*13

1 komi Dtugos¢ dtugiego zewnetrznego boku: 12,80-13,19
Rozmiar komina cal/325-335 mm

dla poziomego
Dtugos¢ kroétszego boku zewnetrznego: 8,66-9,06

Instalacja
cal/220-230 mm

Dtugos¢ diugiego wewnetrznego boku: 13,19 cala/ 335 mm

Rozmiar komina
) Dtugos¢ krétszej wewnetrznej strony: 9,06 cala/ 230 mm
dla pionowego
Diugos¢ dtugiego zewnetrznego boku: 15,94 cala/ 405 mm

Instalacja
Diugosc¢ krotszej zewnetrznej strony: 11,73 cala/ 298 mm
Masa netto 23
(kg)




Machine Translated by Google

Masa brutto
(kg)

3.0

Rysunek produktu

g
Ta S AN

Czgs¢ Opis Sruba Tlos¢
1 M5%*10 (potrzebne 12 szt. do montazu poziomego) 24
Montaz lub 20 szt. potrzebnych do montazu pionowego.)
2 Nakretka M5 (12 szt. potrzebnych do montazu poziomego lub 20 szt.) 24
(Szczegb6lne wymagania dotyczgce montazu pionowego.)

3 Tuleja rozprezna (do montazu potrzebnych jest 8 szt.) 10
4 Sruba rozporowa (8 szt. potrzebnych do montazu) 10
5 Suport A 2
6 Suport B 2
7 Gérna oktadka 1
8 Czes¢ siatki A 2
9 Element siatki B 2

10 Instrukcja obstugi 1

Instrukcje

A. Sprawdz, czy czesci i akcesoria produktu sg kompletne.

-3-




Machine Translated by Google

Rysunek 2

B. Przymocuj 4 elementy kratki za pomocg $Sruby M5*10 i nakretki M5.

Rysunek 3

C. Zamontuj gérng pokrywe do 4 elementdw kratki za pomoca $Sruby M5*10 i nakretki M5.

Rysunek 4

Dwie opcjonalne metody instalacji: D (instalacja pozioma) lub E (instalacja pionowa).

D. W przypadku montazu poziomego wywier¢ 8 otworéw ®8*40 w kominie w kierunku
poziomym, wcisnij mtotkiem 8 tulei rozporowych w te 8 otwordéw, a nastepnie mocno zamontuj

czapke kominowg do komina za pomoca 8 $rub rozporowych.



Machine Translated by Google

Rysunek 5

Rysunek
6 E. W przypadku montazu pionowego zamontuj 4 dolne wsporniki do 4 elementéw kratki
za pomocg $ruby M5*%10 i nakretki M5, wywier¢ 8 otworéw ®8*40 w kominie w
kierunku pionowym, za pomoca mtotka wcisnij 8 tulei rozporowych w te 8 otworéw, a
nastepnie mocno zamontuj czapke kominowa do komina za pomoca 8 srub

rozporowych.




Machine Translated by Google

Rysunek 7

[ T Ao r T LAY
[ VAR

- ’%;ﬁ
=t
g
ol
se
1]

Rysunek 8

Producent: Shanghaimuxinmuyeyouxiangongsi Adres:
Shuangchenglu 803nong11hao1602A-1609shi, baoshanqu, szanghaj 200000 CN.

Importowane do AUS: SIHAO PTY LTD. 1 ROKEVA STREETEASTWOOD NSW 2122 Australia

Importowane do USA: Sanven Technology Ltd. Suite 250, 9166 Anaheim Place, Rancho
Cucamonga, CA 91730

YH CONSULTING LIMITED. C/O YH Consulting Limited

REP WIELHIE] BRYTANII Biuro 147, Centurion House, London Road, Staines-

upon-Thames, Surrey, TW18 4AX

E-CrossStu GmbH

Przedstaw]ciel UE Mainzer Landstr.69,
60329 Frankfurt nad Menem.




Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Wsparcie techniczne i certyfikat gwarancji

elektronicznej www.vevor.com/support


https://www.vevor.com/support

Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Technische ondersteuning en e-garantiecertificaat

www.vevor.com/support

SCHOORSTEENKAP

GEBRUIKERSHANDLEIDING

Wij streven er voortdurend naar om u gereedschappen tegen concurrerende prijzen te leveren.

"Save Half", "Half Price" of andere soortgelijke uitdrukkingen die wij gebruiken, geven alleen een schatting van de
besparingen die u kunt behalen door bepaalde gereedschappen bij ons te kopen in vergelijking met de grote topmerken
en betekent niet noodzakelijkerwijs dat alle categorieén gereedschappen die wij aanbieden, worden gedekt. Wij

herinneren u eraan om zorgvuldig te controleren of u daadwerkelijk de helft bespaart in vergelijking met de grote

topmerken wanneer u een bestelling bij ons plaatst.


https://www.vevor.com/support

Machine Translated by Google

®
VEVOR SCHOORSTEENKAP
Gebruiksaanwijzing

TOUGH TOOLS, HALF PRICE

Model: SSRC-9*13

HULP NODIG? NEEM CONTACT MET ONS OP!

Heeft u vragen over het product? Heeft u technische ondersteuning nodig? Neem dan gerust

contact met ons op:

Technische ondersteuning en e-
garantiecertificaat www.vevor.com/support

Dit is de originele instructie, lees alle handleidingen zorgvuldig door voordat u het product

gebruikt. VEVOR behoudt zich een duidelijke interpretatie van onze gebruikershandleiding voor.

Het uiterlijk van het product is afhankelijk van het product dat u hebt ontvangen. Vergeef ons

dat we u niet opnieuw zullen informeren als er technologie- of software-updates voor ons product zijn.



Machine Translated by Google

A Veiligheid en waarschuwing

yLees en begrijp deze volledige handleiding voordat u het apparaat monteert, installeert,
het bedienen of onderhouden van dit product. Het niet opvolgen van deze waarschuwingen en
instructies kunnen de dood, persoonlijk letsel of schade aan waardevolle goederen veroorzaken
eigendom.

yDraag een door ANSI goedgekeurde veiligheidsbril, stevige werkhandschoenen en veiligheidsschoenen.
schoenen tijdens de montage en installatie van dit product. Houd omstanders
buiten het gebied tijdens de montage.

yMonteer niet als u moe bent of onder invloed van alcohol, drugs of
medicatie.

yGebruik alleen zoals bedoeld. OM ERNSTIG LETSEL EN DE DOOD TE VOORKOMEN
TEGEN KANTELEN: NIET OP DIT ITEM ZITTEN, STAAN OF KLIMMEN. yDit product

is geen speelgoed. Laat kinderen niet met of in de buurt van dit product spelen.
dit item.

yControleer voor gebruik de algemene staat van het product. Controleer op:
gebroken, gebarsten of verbogen onderdelen, losse of ontbrekende onderdelen en elke toestand
die de juiste werking van het product kunnen beinvloeden. yZorg

ervoor dat alleen originele onderdelen worden gebruikt voor vervanging en reparatie.
BEWAAR DEZE INSTRUCTIES

Specificaties

Modelserie SSRC-9*13

Lengte van de lange buitenzijde: 12,80-13,19

Schoorsteengrootte inch/325-335 mm

voor Horizontaal
Lengte van de korte buitenzijde: 8,66-9,06

inch/220-230 mm

Installatie

Lengte van de lange binnenkant: ¥13,19 inch/y335 mm
Schoorsteengrootte ) ]
. Lengte van de korte binnenkant: 9,06 inch/§230 mm
voor verticaal

Installatie Lengte van de lange buitenzijde: 15,94 inch/y405 mm

Lengte van de korte buitenzijde: y11,73 inch/y298 mm

Netto gewicht
(kg)

2.3




Machine Translated by Google

Brutogewicht
(kg)

3.0

Afbeelding van het product

Figuur 1
Deel Beschrijving
1 Schroef M5*10 (12 stuks nodig voor horizontale o4
Installatie of 20 stuks nodig voor verticale installatie.)
> Moer M5 (12 stuks nodig voor horizontale installatie of 20 stuks o
(PCS nodig voor verticale installatie.)
3 Expansiehuls (8 stuks nodig voor installatie) 10
4 Expansieschroef (8 stuks nodig voor installatie) 10
5 Trapas A 2
6 Trapas B 2
7 Bovenste deksel 1
8 Rasterstuk A 2
9 Rasterstuk B 2
10 Gebruiksaanwijzing 1
Instructies

A. Controleer of de productonderdelen en accessoires compleet zijn.

-3-




Machine Translated by Google

Figuur 2

B. Bevestig de 4 roosterstukken met schroef M5*10 en moer M5.

Figuur 3

C. Monteer de bovenste afdekking aan de 4 roosterdelen met schroef M5*10 en moer M5.

Figuur 4

Twee optionele installatiemethoden D (horizontale installatie) of E (verticale installatie).

D. Voor horizontale installatie boort u 8 gaten van y8*40 in horizontale richting
in de schoorsteen, drukt u met een hamer 8 expansiehulzen in deze 8 gaten en bevestigt

u vervolgens de schoorsteenkap stevig aan de schoorsteen met 8 expansieschroeven.



Machine Translated by Google

Afbeelding
6 E. Voor verticale installatie monteert u de 4 onderste beugels aan de 4 rasterstukken
met schroef M5*10 en moer M5, boort u 8 gaten van y¥8*40 in de schoorsteen
in verticale richting, drukt u met een hamer 8 expansiehulzen in deze 8 gaten en
monteert u vervolgens de schoorsteenkap stevig aan de schoorsteen met 8
expansieschroeven.




Machine Translated by Google

Figuur 7

LY
=L
ma
nd
ol G
s
e
-

BRRAREE
DRRRE T

Figuur 8

Fabrikant: Shanghaimuxinmuyeyouxiangongsi Adres:
Shuangchenglu 803nong11hao1602A-1609shi, baoshanqu, shanghai 200000 CN.

Geimporteerd naar AUS: SIHAO PTY LTD. 1 ROKEVA STREETEASTWOOD NSW
2122 Australié

Geimporteerd naar de VS: Sanven Technology Ltd. Suite 250, 9166 Anaheim Place,
Rancho Cucamonga, CA 91730

YH CONSULTING LIMITED. C/O YH Consulting
VK REP Limited Kantoor 147, Centurion House, London
Road, Staines-upon-Thames, Surrey, TW18 4AX

E-CrossStu GmbH

EC_ :Q E P Mainzer Landstr.69,

60329 Frankfort aan de Main.




Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Technische ondersteuning en e-
garantiecertificaat www.vevor.com/support


https://www.vevor.com/support

Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Teknisk support och e-garanticertifikat
WwWw.vevor.com/support

SKORSTENSKAPP

ANVANDARMANUAL

Vi fortsétter att vara engagerade i att ge dig verktyg till konkurrenskraftiga priser.

"Spara halften", "halva priset" eller andra liknande uttryck som anvands av oss representerar
bara en uppskattning av besparingar du kan dra nytta av att kdpa vissa verktyg hos oss jamfort med
de stora toppmarkena och betyder inte nédvandigtvis att tdcka alla kategorier av verktyg som erbjuds

av 0ss. Du paminns vanligen om att noggrant kontrollera nar du gor en bestélining hos oss om

du faktiskt sparar hélften i jamforelse med de framsta stora varumarkena.


https://www.vevor.com/support

Machine Translated by Google

®
VEVOR SKORSTENSKAPP
Anvandarmanual

TOUGH TOOLS, HALF PRICE

Modell: SSRC-9*13

BEHOVER HJALP? KONTAKTA OSS!

Har du produktfragor? Behover du teknisk support? Kontakta oss garna:

Teknisk support och e-garanticertifikat
www.vevor.com/support

Detta ar den ursprungliga instruktionen, 1&s alla instruktioner noggrant innan du

anvander den. VEVOR reserverar sig for en tydlig tolkning av var anvandarmanual. Utseendet
pa produkten ar beroende av den produkt du fatt. Ursékta oss att vi inte kommer att

informera dig igen om det finns nagon teknik eller mjukvaruuppdateringar pa var produkt.



Machine Translated by Google

A Sékerhet och varning

yLas och forsta hela denna manual innan du monterar, installerar,
anvanda eller serva denna produkt. Underlatenhet att folja dessa varningar och
instruktioner kan orsaka dodsfall, personskada eller vardefull skada
egendom.
yBéar ANSI-godkanda skyddsglasdgon, kraftiga arbetshandskar och skydd
skor under montering och installation av denna produkt. Behall askadare
ut ur omradet under monteringen. y
Satt inte ihop nar du ar trott eller paverkad av alkohol, droger eller
medicin.
§ Anvand endast p& avsett sétt. FOR ATT FOREBYGGA ALLVARLIGA SKADA OCH DODSFALL
FRAN TIPPNING: SIT, STA ELLER KLATTRA INTE PA DETTA FOREMAL. yDenna
produkt ar ingen leksak. Lat inte barn leka med eller nara
denna artikel.
yInspektera produktens allméanna skick fére anvandning. Kontrollera efter:
trasiga, spruckna eller bojda delar, l16sa eller saknade delar och alla tillstand
som kan paverka produktens korrekta funktion. ySe till att

endast akta delar anvands for utbyte och reparation.
SPARA DESSA INSTRUKTIONER

Specifikationer

Modellserie SSRC-9%13

Langd pa den langa yttre sidan: 12.80-13.19

Skorstensstorlek tum/325-335 mm

for horisontell
Langd pa den korta yttre sidan: 8,66-9,06

tum/220-230 mm

Installation

Langd pa den langa innersidan: y13,19 tum/y335 mm
Skorstensstorlek . . .
L&éngd pa den korta innersidan: ¥9,06 tum/y230 mm

for Vertikal _
Installation Léangd pa den langa yttre sidan: y15,94 tum/y405 mm
Langd pa den korta yttre sidan: y11,73 tum/y298 mm
Nettovikt 03
(k)




Machine Translated by Google

Bruttovikt
(k9)

3.0

Bild pa produkten

Figur 1
Del Beskrivning Antal
1 Skruv M5*10 (12 STK behdvs for horisontell 24
Installation eller 20 PCS behdvs for vertikal installation.)
> Mutter M5 (12 st behdvs for horisontell installation eller 20 24
PCS behdvs fér vertikal installation.)
3 Expansionshylsa (8 st behévs for installation) 10
4 Expansionsskruv (8 st behovs for installation) 10
5 Nedre faste A 2
6 Nedre faste B 2
7 Ovre omslag 1
8 Rutnéatsdel A 2
9 Rutnétsdel B 2
10 Anvandarmanual 1
Instruktioner

A. Kontrollera om produktens delar och tillbehor &r kompletta.

-3-




Machine Translated by Google

Figur 2

Figur 3

C.Sétt ihop det dvre locket till de 4 gallerbitarna med skruv M5*10 och mutter M5.

Figur 4

Tva valfria installationsmetoder D (horisontell installation) eller E (vertikal installation).

D. For horisontell installation, borra 8 §¥8*40 hal pa skorstenen i horisontell riktning,
anvand en hammare for att trycka in 8 expansionshylsor i dessa 8 hal, och installera sedan

skorstenslocket ordentligt p& skorstenen med 8 expansionsskruvar.



Machine Translated by Google

Figur 6
E. For vertikal installation, montera de 4 bottenfastena pa de 4 gallerbitarna
med skruv M5*10 och mutter M5, borra 8 y8*40 hal pa skorstenen i
vertikal riktning, anvand en hammare fér att trycka in 8 expansionshylsor i
dessa 8 hal och installera sedan skorstenslocket ordentligt pa
skorstenen med 8 expansionsskruvar.




Machine Translated by Google

Bild 7

| | Wotwh | | 1Y
L LA

T
=t
g
ol
-
1]

Tillverkare: Shanghaimuxinmuyeyouxiangongsi

Adress: Shuangchenglu 803nong11hao1602A-1609shi, baoshanqu,
shanghai 200000 CN.

Importerad till AUS: SIHAO PTY LTD. 1 ROKEVA STREETEASTWOOD NSW 2122
Australien

Importerad till USA: Sanven Technology Ltd. Suite 250, 9166
Anaheim Place, Rancho Cucamonga, CA 91730

YH CONSULTING LIMITED. C/O YH Consulting
UK :QEP Limited Office 147, Centurion House, London
Road, Staines-upon-Thames, Surrey, TW18 4AX

E-CrossStu GmbH

EC REP Mainzer Landstr.69,

60329 Frankfurt am Main.




Machine Translated by Google

VEVOR

TOUGH TOOLS, HALF PRICE

Teknisk support och e-garanticertifikat
www.vevor.com/support


https://www.vevor.com/support

	 Safety & Warning
	Specifications

